
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

STAIRMASTER 8 SERIES GAUNTLET 
STEPMILL 9-5250-8G-LCD  

ASSEMBLY MANUAL  
(Reference for Assembly when the most narrow path is over 29.5") 

Assembly Manual 



 
 

 

 

 
 
 
 
 
 
 
 

 
 
  

When Shipping Disassembled from Fitness Superstore, the ONLY parts that will 

need to be assembled are the plastics shown in the arrows. The other plastics and 

pieces shown are fully assembled and will not require assembly. 



 
 

 

 
# SKU Qty Description 
2 020-7505 1 GROMMET. STAIRMILL. DISPLAY. DCS 
4 050-0296-XX 1 30DY PANEL. L. MOLD-IN COLOR 
5 050-0297-XX 1 30DY PANEL. R. MOLD-IN COLOR 
6 050-0300-XX 2 WHEEL. MOLO-IN COLOR 
21 110-3472 14 SCREW. 1/4-20. 1/2-.TPHS. CS. ECO 
31 110-3623 2 Screw. 1/4-20. 0.5". RUM. SL. NY 
61 711-3285 60 RIVET. FLUSH. LOCK. PUSH. 06.5mm 
62 711-3208-XX 1 FOOTPAO. REAR. LT. 0G 
63 711-3209-XX 1 FOOTPAO. REAR. RT. 0G 
84 711-3290 1 STOP. FOOT. RUDDER LT. STARMILL 
65 711-3291 1 STOP. FOOT. RUDDER RT. STARMILL 
66 711-3294-XX 1 SHROUD. LOV/ER. LT. STARMILL 
67 711-3295-XX 1 SHROUD. LOV/ER. RT. STARMILL 
69 711-3303-XX 1 COVER. HAND RAIL. LT. SM 
70 711-33C4-XX 1 COVER. HAND RAIL. RT. SM 
72 711-33C8-XX 1 SHROUD. COVER. UPPER. STARMILL 
77 711-3315 4 ENDCAP. LOWER. STARMILL 
79 711-3320-XX 1 SHROUD. PAN. BELLY. STARMILL 
80 711-3321 1 SHROUD. INNER. LWR. LT. STARMILL 
81 711-3322 1 SHROUD. INNER. LWR. RT. STARMILL 
86 711-3340 1 GROMMET. HANDRAIL. LT. STARMILL 
87 711-3341 1 GROMMET. HANDRAIL. RT. STARMILL 
86 711-3342 1 GROMMET. NECK. STARMILL 
92 711-3364 1 ASSY. DRACE. UPPER. KICK PANEL. LT. SM 
93 711-3365 1 ASSY 3RACE. LOV/ER. KICK PANEL. LT. SM 
94 711-3366 1 ASSY. DRACE. UPPER. KICK PANEL. RT. SM 
95 711-3367 1 ASSY 3RACE. LOV/ER. KICK PANEL. RT. SM 
90 711-3427 1 SHROUD. INNER. LT. LONG. SM 
99 711-3428 1 SHROUD. INNER. RT. LONG. SM 
107 711-3463-XX 1 FRONT SHIELD. LOV/ER. GAUNTLET 
125 731-0373 16 WASHER. PLAIN, M6 
134 740-7898 12 Screw. M6x1.0. 20mm. SHC. HK. CS. EC3. Cl. 10.9 
 

PARTS L IST 


